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TEST RESULTS
for Degree ○f protection provided by enclosures(IP Code)

1. Test Results

C° de: : :1ot● e*:o IP Test Ine'hod aI'd Recold Reoⅱ1ts

1 st

Charactelisⅱc

numel˙ als

Agair˙ιst ingress

ㅇf solid foleigrl

o bjects

6

CONDITIONS
1.1 Talculn pㅇ νvder(Inesh) :

Wile diametet=50 ㎍  width betㄱ Πeen
1.2 AIr10ttI˙ 1t ㅇf talculn po、νder of the test

2kgIⅢ:

TEST

wlres =75

chanlber

IⅢ

2.

2.1 Volulne of the erlclosures: abou' 12000 ㎤

2.2 Reduct土on air pressure : -2.0 kPa (:200 ㅍI'Ⅱ
'IIzO)

2.3 Floⅳv rate : 0.0 LPM

2.4 E× traction rate per hour : 0 volu=I'es/h

2.5 Test duration : 8 hours

Pass

2nd
Chalactelisⅱc

num elal s
Ar::;ai1˙ tst ingr(:) ss

of ννater with

harmfu l effects

8

1 . CONDITIONS
1.1 The 1ㅇνvest point ㅇf enclosure : 600 ⅢⅢ

1.2 The highest point of enclosure : 200 Ilull

1.3 Differe1)tial teIIIperature of νvater alld enclos11re

(less than 5K) : about 2.0 K

1.4 Hydrauhc test : 1.0 kη
'c㎡
 ( about 10 m,

2. TEST

2.1 The d11ratior1 of the test is : 100 ho11Is

Pass

2. Refelence Data

(1) Test conditions : 21.8 유C, 49 % RH, 86˜ 106 kPa
(2) Size : 664 mⅢ  ×561 ⅢⅢ ×H406 Ⅲm
(3) Rating : AC 220˜ 480 VI 50/ 60 Hz
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